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1. ¥ i34 (SAMPLE DESCRIPTION):
FE i 24 PR T3l B Y5 CEMERERER PBU500-L
Sample Name Power Bank Battery Model
ZALHAL WNRBRBHL I AR A7
Client JMTek Technology(Shenzhen) Co., Ltd.
ZAE )7 Huhk TRIINTT R L DXBEE H % Tl 4 #k 302
Add. Of Client Room 302, Building 4, Zhongxing Industrial Park, Chuangye Road, Nanshan
District, Shenzhen, China.
AL PRI ik A0 35 H 1A R A =)
Manufacturer Shenzhen Kingree Electronic Co., Ltd.
B R L 3.7V BUE AR 2600mAh | FIfE /
Nominal Voltage Rated Capacity | 9.62Wh Trademark
70 L AL 1000mA | BOKIESE 1000mA e FL AR LA 100mA
Charge Current 75 L LR End Charge Current
Maximum
Continuous
Charge Current
2SI 275V $5e R JHCH, FL AR 1000mA 78 HL R i) L 5V
Cut-off Voltage Maximum Limited Charge
Discharge Voltage
Current
A SN 1 CEVUYitRes ICR18650 B E 2 2600mAh
Cells Number Cell Model Cell Rated Capacity
M6 H 2015407 A 09 H MRLEHREW | 20154207 H 29 H
Client date Jul. 09, 2015 Finished date | Jul. 29, 2015

2. %% J71: (REFERENCE METHOD)

(kA B o T e ke e is i 1 2 BB —i g AR AE T )
(ST/SG/AC.10/11/Rev.5/Amend.1&ST/SG/AC.10/11/Rev.5/Amend.2)

{United Nations Recommendations On The Transport Of Dangerous Goods, Manual Of Tests And
Criteria) (ST/SG/AC.10/11/Rev.5/Amend.1&ST/SG/AC.10/11/Rev.5/Amend.2).
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3. AT H (TEST ITEM)

1. = AR AL (Altitude simulation) 5. 4% % (External short circuit)
2. i 5 (Thermal test) 6. f# i (Impact)

3. J&Eh(Vibration) 7. 1L )& 78 H1(Overcharge)

4. phifi(Shock) 8. 5 it H (Forced discharge)

4. A YA I BT P B0 2 6 37 L

Maijor instruments of measurement used in the test:

W RRITS T KA WU
Name of equipment Serial No. Due Date
/Model

PN RN ] SE-132 2016-03-15
Low Pressure Test Machine

BE-DY-125

PR AR A SE-137 2016-03-15
High and Low Temperature

Chamber

BE-THK-150M8

Kkahe SE-439 2016-07-12

Vibration Machine
EV103VT650VC Susb-2

Wb & SE-440 2016-07-12
Shock Machine

HSKT-10

IR A4 BRI ML SE-133 2016-03-15

Thermostat Short-circuit

Testing Machine

BE-1000W

£ SRR 0N SE-136 2016-03-15
Impact Machine

BE-5060

25V10A Hiith 78 55 FEAX SE-172 2015-11-27
Battery Charge and Discharge

Machine

CT-3008-25V10A-NA
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5. Krillih £l IAEE2RAT

Place and Environmental Conditions of the test
oA RN TSI I A A PR =) H i S 56 = WE (20+5) 'C  MHXHEE  (40~70) %RH
Place Temperature R.H.

6. Mk 4516 (CONCLUSION)

It H B i 5 PATHRE g5k

ITEM SAMPLE NUMBER STANDARD CONCLUSION

= AR C1~C10

WIS it (PASS)

(Altitude simulation)

U5 5 (Thermal test) it (PASS)

$z3) (Vibration) il (PASS)

M7 (Shock) Bt (PASS)
ke UN38.3

s - it (PASS)

(External short circuit)

fi 7 (Impact) C11~C15 B (PASS)

i & 78 H1(Overcharge) | C16~C19 C30~C33 B (PASS)

17 C20~C29 C34~C43
AR . Bt (PASS)
(Forced discharge)

148 (Notes):
C1~C10, C16~C19: 95— 7e i i 31 56 4 7e HUIRAS (1 HLES,
Cells at first cycle in fully charged states;

C11~C15: J5— e IB LA ] 50% BTt A1E 28 EIR A LA,

Cells at first cycle at 50% of the design rated capacity;
C20~C29: Jy55— > 7e 80 i J 58 4 BURR S 1) L s

Cells at first cycle in fully discharged states;
C30~C33: Jy 50 7l i 31 56 4 7e FRZS ) Lt

Cells after 50 cycles ending in fully charged states;

C34~CA43: 7y 50 > 78T L JA 1 J 72 4 HUIR A& 0 HRLES

Cells after 50 cycles ending in fully discharged states.
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7. MR 77 (TEST METHOD)

/NI EE b B 0 A I AT RS T 2 T.5. 056 T.6 A1 T.8 Rifi oK 3 M5 ik i reL yth B
HilZH o 56 T.7 mf DU A S e 7 158 T.1 28 T.5 s A o R B O e it 23047, DA A8 3 78 ik
CERURHLEERTIIEAZIS

BRI T 5

FiEdi (%)= (M1-M2)/M¢ *100

A M1 Z2SLIRATH i &, M2 250 RiE. WRETVRAEE FRFIEUE, IR &
K7
Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 and T.8 shall be
conducted using not otherwise tested cells or batteries. Test T.7 may be conducted using undamaged
batteries previously used in tests T.1 to T.5 for purposes of testing on cycled batteries.

In order to quantify the mass loss, the following procedure is provided:

Mass loss(%) = (M1-M2) / M1x100

Where M1 is the mass before the test and M2 is the mass after the test. When mass loss does not
exceed the values in Table blow, it shall be considered as “no mass loss”.

L B A B & M Jo B 45 K PR A

Mass M of cell or battery Mass loss limit
M<175%(9) 0.5%
1g<M<75 7i(g) 0.2%
M>75 5i(g) 0.1%

T.1 m AU
TG FELVHRT FE b A S AE 58 T BMIR T 11.6 TR AIFAEGI B2 (20°C £5°C) MFR A/ 6 /M.
FORAEMARIBA TGS o o, R ok, IF HARNEES A b s R v 2 A 1
JE HIFF % B R AN T AR TIX —SEIG T AR 90% . A ¢ HL R R ANIE F 58 A RS 1R 56 F
MiEY U= ERLRAE
T.1 Altitude simulation
Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at least six hours at ambient
temperature (20 £ 5 °C).
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to
test cells and batteries at fully discharged states.

T.2 s

TAIE: FEth RN B A N S R R IR 55 T 72°C £ 2° C ISR AP E D 6 /NI, HeE TR 00 R 55
T-40°C +2° CHIZAE FAETRE /D 6 /NI o PR ARy 100 T B 2 1] (1) e KT TR] (0BG ol 30 78 BEFE /7 H
ST, SERC10 IR, BEER A RIS Rt SR AR AR S (20°C £5°C) NAFIN 24 /i XK
YR AT R A, B R T Mo IO P B () 22/ o 12 /N

BRI AT A TSR . TOHER . O R, CRERATEH K, I BN EE rEth Bl et 2 7R 0
J& BT % L AN/ T HAE AT 1X — IR0 T L Y 90%. 7 5% S B SR ANIE T 58 4 FEIR 25 4l 36 v
YU AT At 2
T.2 Thermal test
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Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72 + 2 °C,
followed by storage for at least six hours at a test temperature equal to - 40 £ 2 °C. The maximum time
interval between test temperature extremes is 30 minutes. This procedure is to be repeated until 10
total cycles are complete, after which all test cells and batteries are to be stored for 24 hours at ambient
temperature (20 + 5 °C). For large cells and batteries the duration of exposure to the test temperature
extremes should be at least 12 hours.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to
test cells and batteries at fully discharged states.

T.3 ¥R5h

H A S TIRSINT &, EASEH AT, FEAeEm il SE L3R IRE0 . IRBIRR IETX
W, SPEAAIERAE THZ A1 200Hz 2 18], 7E[E%] 7THZ, B5REAN 15 oeh. X —IRshE RS = MHE
e HL I Fh B T A I — R AT 12 0, HONET 3 /NS . o —ANIRS) 7 [ A 0 i T R L

PEXT ARSI, WEREAL 12 T A B AN B ) , A 12 T35 %
ORI BB A E .

PR AUNE Bt . A THZ FFUR, FREE 1g IR, BERRIAS] 18Hz. AR5 F IR &
FFfE 0.8mm CEAZFE 1.6mm) , FEHE AT R BB HO R E ik F] 89 (MR LN 50Hz) . # & KNk
FEAREEAE 29 ERIATER 1 %] 200Hz.

SF KA : AN 7 FRAETFURIREE 1gn VG EDINIE 5 B 2R IA R 18 %4 . SRS BRI (R FR1E
0.8 =K CEATHE 1.6 ZK) AR B BB E L E] 2gn (SRLR 25 #i28) o A UE(E nig
TREEAE 2gn BRI B NE] 200 #4724

TR BB A TBIR . THA . Bk, ML K, HHEANRK H b b 7R 5%
J5 HITF R B AN T AR AT X — IO BT LR 1K 90% . A8 5% B F B sk AN P T 58 4 i F PR AS 1R B
TR HE

T.3 Vibration

Cells and batteries are firmly secured to the platform of the vibration machine without distorting the cells
in such a manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform with
a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle
shall be repeated 12 times for a total of 3 hours for each of three mutually perpendicular mounting
positions of the cell. One of the directions of vibration must be perpendicular to the terminal face.

The logarithmic frequency sweep shall differ for cells and batteries with a gross mass of not more than
12 kg (cells and small batteries), and for batteries with a gross mass of more than 12 kg (large
batteries). For cells and small batteries: from 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz
is reached. The amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency
increased until a peak acceleration of 8 gn occurs (approximately 50 Hz).

A peak acceleration of 8 gn is then maintained until the frequency is increased to 200 Hz.

For large batteries: from 7 Hz to a peak acceleration of 1 gn is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a
peak acceleration of 2 gn occurs (approximately 25 Hz). A peak acceleration of 2 gn is then maintained
until the frequency is increased to 200 Hz.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire during the test and after the test and if the open circuit voltage of each test cell or battery
directly after testing in its third perpendicular mounting position is not less than 90% of its voltage
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immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells
and batteries at fully discharged states.

T.4 vhik

6 LA F B 2 IR A S R R R IR e B b, SRS E IS VB T 2. A
P FL U 2H 20040 52 B R IR . 1509 Sk RFEEIS ) 6 2 A0 1K)~ IR 52ty . A4 AL ER FRVB 2 20 HE
AN EAREE B E b e A i A 2 e T AL IE D M A% =Rk, R RTINS ki, SILE%
18 bt

KA H b AN R Hth 4 2048 52 e K B 509 Ak (8] 11 AP IR R By . ANt
BB ZHAAE =M B3R BN T AL IETT M &2 =y, BB M ROT AR =0, B34z
18 Kbt o

LORAEMATRIBA TSN . O oM. OBERATGE K, IF BRI i b 5 RV 20 7 15
J& T B B AN T AR T IX — RGBT 1Y 90%. A 5% B I BERANE F T 58 AR AS IR 56 F
AN HL i 2H
T.4 Shock
Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will
support all mounting surfaces of each test battery. Each cell or battery shall be subjected to a half-sine
shock of peak acceleration of 150 gn and pulse duration of 6 milliseconds. Each cell or battery shall be
subjected to three shocks in the positive direction followed by three shocks in the negative direction of
three mutually perpendicular mounting positions of the cell or battery for a total of 18 shocks. However,
large cells and large batteries shall be subjected to a half-sine shock of peak acceleration of 50 gn and
pulse duration of 11 milliseconds. Each cell or battery is subjected to three shocks in the positive
direction followed by three shocks in the negative direction of each of three mutually perpendicular
mounting positions of the cell for a total of 18 shocks.
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to
test cells and batteries at fully discharged states.

T.5 SR RLES

FRE RIS F b B F T A IR R, AP SEIR R IR R 55°C £2°C, AR5 B F i 4 7E 55°C £+
2°CFASZ AT 0.1 BRES VAL RE 6o 3X —RLER SR A R AE AL B ER FELI ZH AP 58 I 2 [T 31 55°C £2°C
JERFEER D 1 /N,

BR AT B AN R AN T 170°C,  JF BAE R AR b S50 5 6 /N oK, Tohk
2, Tk,
T.5 External short circuit
The cell or battery to be tested shall be temperature stabilized so that its external case temperature
reaches 55 * 2 °C and then the cell or battery shall be subjected to a short circuit condition with a total
external resistance of less than 0.1 ohm at 55 + 2 °C. This short circuit condition is continued for at least
one hour after the cell or battery external case temperature has returned to 55 + 2 °C.
Cells and batteries meet this requirement if their external temperature does not exceed 170 °C and
there is no disassembly, no rupture and no fire during the test and within six hours after the test.

T.6 i/t

it CEMTHEAANT 18 2K MR i)

BURE R BT R M D S 3R T b, — IR 316 RUATFANBR BRI b, AN EAR
16.8 Z2AK+0.1 22K, KEED 6 HX, stfimKmt g, MoFZKE. K891 Tr+01T
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o R EHE AN 612 2.5 2K i ALk v& BN R AR AS SUAL, A8 — AN LTI BRI L X VA S B ) d
/NI BB B TE I DA . R EHUEESETE T 5 SVE N K SCHER I R 90 EVE T

Bz IARE, PS5 PR P AT I SRTBHE R O I AR 15.8£0.1 2K 25 iR 1 A
HEE. - RS2 .
T.6 Impact / Crush
Impact (applicable to cylindrical cells greater than 18 mm in diameter)
The sample cell or component cell is to be placed on a flat smooth surface. A 15.8 mm £ 0.1mm
diameter, at least 6 cm long, or the longest dimension of the cell, whichever is greater, Type 316
stainless steel bar is to be placed across the centre of the sample. A 9.1 kg + 0.1 kg mass is to be
dropped from a height of 61 + 2.5 cm at the intersection of the bar and sample in a controlled manner
using a near frictionless, vertical sliding track or channel with minimal drag on the falling mass. The
vertical track or channel used to guide the falling mass shall be oriented 90 degrees from the horizontal
supporting surface.
The test sample is to be impacted with its longitudinal axis parallel to the flat surface and perpendicular
to the longitudinal axis of the 15.8 mm + 0.1mm diameter curved surface lying across the centre of the
test sample. Each sample is to be subjected to only a single impact.

PR OBAETE. 4836, Em/Al4n it Al BLAR /N T 18 2K [BIAT T i)
K vl B TT AT RV TBAE PR AT Z IR, 5 B ok, FE 58— A el i b i 2R 21
1.5 EOKAEID . FrHEFFEity, BERHILLN =FEnl e —:
(a)  Jthnit )&k %] 13KN£0.78KN;
(b) LA HEE N FEED 100mV;
(c)  HLIMAR LI B SR E L) 50%E A .
—HiER KAL) BE T 100mV 8E 2, sRBARTE 8/ 0k SR R A1) 50%, BRI A f#ERRE 7.
WA T Bl 2 F T S M i B P — TR s o LT/ 0 T2 PR 2 A FE P 3H R Tt o AT F b B2 A 5 2
e LA 1) it s
AR L T R RS R B RS . R R AR S5 6 /N o 156 LA F 2 ) AR Ao At
B T B TR H T R AT
BOR A AR A A IR EEAN T 170°C,  H HAE RIS 2 S5 J5 6 /N ok, Toitd
Ko
Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells not more than 18 mm in
diameter)
A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a
speed of approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the
first of the three options below is reached.
(a) The applied force reaches 13 kN + 0.78 kN;
(b) The voltage of the cell drops by at least 100 mV; or
(c) The cell is deformed by 50% or more of its original thickness.
Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the cell is
deformed by at least 50% of its original thickness, the pressure shall be released.
A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell
shall be crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be
applied perpendicular to the longitudinal axis.
Each test cell or component cell is to be subjected to one crush only. The test sample shall be observed
for a further 6 h. The test shall be conducted using test cells or component cells that have not
previously been subjected to other tests.
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Cells and component cells meet this requirement if their external temperature does not exceed 170 °C
and there is no disassembly and no fire during the test and within six hours after this test.

T.7 SRR
72 P PRI A 2 2 ) 36 A U PR R ORI 8 78 AL FRL R R P % o e (0 B /N L R A R
(a) MG 7 A KT 18V I, 1250 ) d5e /) FiL e I 2 PRV 2B 3 K 72 P P S 1) 1 35 B
22V B BN
(b) il RS 2 WL 78 F FL R R T 18V I, ke (19 /) F R B Ay i oK 7 FL LR 11 1.2 %
WIS ARSI NEAT, BT IR (I (8] B2 24 /M
R 78 W A AR e R AR S 7 RN TEfRAA, oK.
T.7 Overcharge
The charge current shall be twice the manufacturer's recommended maximum continuous charge
current. The minimum voltage of the test shall be as follows:
(a) When the manufacturer’'s recommended charge voltage is not more than 18V, the minimum voltage
of the test shall be the lesser of two times the maximum charge voltage of the battery or 22V.
(b) When the manufacturer’'s recommended charge voltage is more than 18V, the minimum voltage of
the test shall be 1.2 times the maximum charge voltage.
Tests are to be conducted at ambient temperature; the duration of the test shall be 24 hours.
Rechargeable batteries meet this requirement if there is no disassembly and no fire during the test and
within seven days after the test.

T.8 sl i

FEAN RV SEAE ISR R 5 12V B PR R U A IR S 0 P I 5 T e T 4 S TR B R TR P, LU ) 2%
PE R BRI TR

W 24 DR /N R A ) R BEL 87 ey S5 FE T AR G, R BAR H A5 TSR IR . R L R AT B
JHCRRL, RIS 1) 82 55 T FLA R 2 B B DA R 1560 L UAL

SR i R v A P PR AR IR A TP AR S 7 R A TR, ok K
T.8 Forced discharge
Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C.
power supply at an initial current equal to the maximum discharge current specified by the manufacturer.
The specified discharge current is to be obtained by connecting a resistive load of the appropriate size
and rating in series with the test cell. Each cell shall be forced discharged for a time interval (in hours)
equal to its rated capacity divided by the initial test current (in ampere).
Primary or rechargeable cells meet this requirement if there is no disassembly and no fire during the
test and within seven days after the test.
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8. MAFEF TEST PROCEDURE

%543 41 Marking

v

kb3 Pretreatment

v
v v v v

C1-C10 C11-C15 C16-C19 C20-C29

¢ C30-C33 C34-C43

i LA
Altitude simulation

v

T W
Thermal test v

v

v fi 7 (Impact) S RE S S 1 T

#52 Vibration Overcharge Forced discharae

v

M Shock

v

A1 %
External §hort circuit

v 4 v v

!

K Ab P Analysis
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9. MiA% s DATA
T.1 & LU (Altitude simulation)
FL I AT Pre-test MG After test EGH | BETE | A, . W
%5 Ji & HE JFi HiE | Massloss | Voltage | &, SERAGE K (&
No. Mass Voltage Mass Voltage (%) loss (%) | /75)
PA() R(V) FL(9) (V) Whether leakage,
venting, disassembly,
rupture, fire (Y/N)
C1 71.871 5.321 71.871 5.320 0.00 0.02 N
Cc2 71.542 5.325 71.538 5.325 0.01 0.00 N
C3 71.356 5.324 71.352 5.324 0.01 0.01 N
C4 71.562 5.320 71.560 5.320 0.00 0.00 N
C5 71.758 5.324 71.755 5.324 0.00 0.00 N
C6 71.866 5.326 71.861 5.326 0.01 0.01 N
C7 71.454 5.325 71.454 5.324 0.00 0.02 N
C8 71.845 5.324 71.843 5.324 0.00 0.00 N
C9 71.632 5.322 71.632 5.322 0.00 0.00 N
C10 71.788 5.320 71.782 5.320 0.01 0.00 N
T.2 I8 MR (Thermal test)
Ha i AT Pre-test WA J5 After test RETH | BETHR | ALER, R @
s i NS i L Mass loss | Voltage | &, B K (&
No. Mass Voltage Mass Voltage (%) loss (%) | /75)
FA() R(V) ()] R(V) Whether leakage,
venting, disassembly,
rupture, fire (Y/N)
C1 71.871 5.320 71.850 5.301 0.03 0.36 N
C2 71.538 5.325 71.513 5.302 0.03 0.43 N
C3 71.352 5.324 71.340 5.304 0.02 0.38 N
C4 71.560 5.320 71.545 5.303 0.02 0.32 N
C5 71.755 5.324 71.741 5.303 0.02 0.39 N
C6 71.861 5.326 71.848 5.307 0.02 0.35 N
C7 71.454 5.324 71.432 5.301 0.03 0.43 N
C8 71.843 5.324 71.823 5.307 0.03 0.32 N
C9 71.632 5.322 71.614 5.306 0.03 0.30 N
C10 71.782 5.320 71.760 5.300 0.03 0.38 N

Mok ) AR RIS 2 X PG 2 A0 Jn i o = kX A BRI AR
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T.3 #i3))(Vibration)
FL I AT Pre-test MG After test EGH | BETE | A, . W
'S R M R i Mass loss | Voltage | &, Ik (&
No. Mass Voltage Mass Voltage (%) loss (%) | /75)
72(9) R(V) 5 (g) fR(V) Whether leakage,
venting, disassembly,
rupture, fire (Y/N)
C1 71.850 5.301 71.848 5.301 0.00 0.00 N
C2 71.513 5.302 71.512 5.302 0.00 0.00 N
C3 71.340 5.304 71.340 5.304 0.00 0.00 N
C4 71.545 5.303 71.541 5.302 0.01 0.02 N
C5 71.741 5.303 71.739 5.303 0.00 0.00 N
C6 71.848 5.307 71.848 5.306 0.00 0.02 N
Cc7 71.432 5.301 71.427 5.301 0.01 0.01 N
C8 71.823 5.307 71.823 5.307 0.00 0.01 N
C9 71.614 5.306 71.614 5.306 0.00 0.00 N
C10 71.760 5.300 71.760 5.300 0.00 0.00 N
T.4 #5(Shock)
Ha i WECHT Pre-test WA G After test JRETH | BETHR | ALBkN, HFR @
s i CENES i L Mass loss | Voltage | &, fAI#EK O
No. Mass Voltage Mass Voltage (%) loss (%) | /75)
72(9) RV) 7(g) RV) Whether leakage,
venting, disassembly,
rupture, fire (Y/N)
C1 71.848 5.301 71.845 5.301 0.00 0.00 N
C2 71.512 5.302 71.512 5.302 0.00 0.00 N
C3 71.340 5.304 71.335 5.303 0.01 0.01 N
C4 71.541 5.302 71.541 5.302 0.00 0.00 N
C5 71.739 5.303 71.734 5.3027 0.01 0.01 N
C6 71.848 5.306 71.843 5.305 0.01 0.02 N
Cc7 71.427 5.301 71.425 5.301 0.00 0.00 N
C8 71.823 5.307 71.820 5.306 0.00 0.01 N
C9 71.614 5.306 71.614 5.306 0.00 0.00 N
C10 71.760 5.300 71.755 5.300 0.01 0.00 N

Mok ) AR RIS 2 X PG 2 A0 Jn i o = kX A BRI AR
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T.5 4% (External short circuit)

HB 4 5 No. B i [ BIMAR, B, Bk GBI
Peak temperature (C) Whether disassembly, rupture, fire (Y/N)
C1 55.2 N
C2 54.8 N
C3 55.5 N
C4 54.2 N
C5 55.7 N
C6 54.5 N
C7 55.5 N
C8 56.1 N
C9 54.6 N
C10 54.9 N
T.6 {7 (Impact)
HB 4 5 No. I e B AT, Fk G
Peak temperature (C) Whether disassembly, fire (Y/N)
C11 104.3 N
C12 103..2 N
C13 110.5 N
C14 108.8 N
C15 101.1 N
T.7 it i 72 Hi(Overcharge)
HLi % 5 No. AT, R G
Whether disassembly, fire (Y/N)

C16 N
C17 N
C18 N
C19 N
C30 N
C31 N
C32 N
C33 N

bk 7 ARAB RN 2 X P 2 4508 5 56 = Tl XA BRI AR
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T.8 5l jilt i (Forced discharge)

HB 4 5 No. B, R G
Whether disassembly, fire (Y/N)

C20

C21

C22

C23

C24

C25

C26

C27

C28

C29

C34

C35

C36

C37

C38

C39

C40

C41

C42

Z\Z\Z\Z\Z\Z|Z|Z|Z|Z|Z\Z\Z|Z|Z|ZZ2ZZZ2

C43

bk 7 ARAB RN 2 X P 2 4508 5 56 = Tl XA BRI AR

Adress: East of 4/F., Building A, Hourui No.3 Industrial Zone, Xixiang Street, Bao'an District, Shenzhen,
Guangdong, China

HLi%(Tel): (86)755-26066061 14 (Fax): (86)755-26066021 [ iik(Website): www.anbotek.com




Anbotek EESteI] ez TN
itenu P Shenzhen Anbotek Compliance
Laboratory Limited

4542 :R0617060129B 1571, 16 I
Page of

Report No.

10. ¥ 18 Fr (Photos of the Sample)

Hi ¥t (Battery)
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755 (DECLARATION)
LW 2% 0. (BREEXTEREYIS &K & )E— % misd F 0t )
(ST/SG/AC.10/11/Rev.5/Amend.1&ST/SG/AC.10/11/Rev.5/Amend.2)
{ United Nations Recommendations On The Transport Of Dangerous Goods, Manual Of

Tests And Criteria) (ST/SG/AC.10/11/Rev.5/Amend.1&ST/SG/AC.10/11/Rev.5/Amend.2).
2. MASZEG . PRI L ARSI i 43 A5 B A ]

ke TTARE RN 2 XV 2 418 5 i 5 = Dk XARR PO R

Test place Lab: Shenzhen Anbotek Compliance Laboratory Limited

East of 4/F., Building A, Hourui No.3 Industrial Zone, Xixiang Street, Bao'an District,
Shenzhen, Guangdong, China

3. AR EAREMZAMIER .

This report shall not be revised and deleted.
4. FRAREIMREEZ % F RS : R0O116011251B .
This report test data reference original report: R0116011251B
5. Ak HBLAYEG 45 R A S IR A <.
The results only related to the items tested.
6. AR AERLIRYIZ AT B An A R 2~ = F el 1 00 N ANBER T2 T 2 .
This report shall not be published as advertisement without the approval of Shenzhen
Anbotek Compliance Laboratory Limited.
7. BRAEEEEM], S ITCIRYI 2 A A A PR A =] i AR & AT 52> B
This report shall not be copied partly without the written approval of Shenzhen Anbotek

Compliance Laboratory Limited.
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End of report
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